
Presser Foot Lifter 
flJIIfl~f~~ 

Machine models 
FS700, FV200, FW600 Series 

Parts Catalog 

~ PEGASUS, 



■i:O)J '\-'.1/;/J -$1 □ -'.ill:, 2007 $ 5 .,El;ll:/~g:iO) PL ~fnO) 
ttitli.tfill£1£-;?;:0)~P.irL'm~ L zt, '*9· 

■ 4 ~ 13 J,Hi:la:fil1£1£-~ffi1~1Hcl&tt l,, 1-i:Wt.Nm□"ii0)5J'/IJ.1l 

~' :t5Wb'l '\-'.1/ 1) A Hi:1J:-:,"'Ct,,:J;9. :!;tr., fill£5J' 
/IJ.1l~li:i"1i!tl "'[t,,~ffi"51a:, ! '\- '.1/ 1) A r-0) REF.NO. (* 

~.?-ffi"5) 1£-;f- L zt,,iJ;9. 

■~*li:l.l:f!B£ffi"5-1' '/T'Y? AJJ:-i2ffocl,, fill£ffi~tdt 
1\ f-O)~/IJ.1l • ~f/Ji1J:c/J'~~li:5l ;!' tl:li:t:J;9. 

■fill£JJ:-1ff!J51J<:t, ,tctc. < Bey/a:, flB£ffi"51£-B):J;f, l, "C < tc.i! 
l, ' • 1J:t:i, i: 0)/ ,-•.Y ;/J -$1 D -'.7'0)~2~$~1.l:~&li: J: 1), 

~&tJ:<R~i!n~.:tfi~~*"tO)~ ~5fy~~v 
Tit< tc.i!t,'. 

m~~~ (Models inserted) 

PL/FS700, FV200, FWG00 Series 

PL00S 

PL010 

PL019 

PL3A 

INTRODUCTION 
■ This parts catalog covers the PL device which are 

manufactured in May, 2007. 

■ The components are shown on pages 4 - 13. The 

illustrations are on left pages and the part numbers on 

right pages. The illustrated part and its part number are 

assigned the same reference number. 

■ The index of part numbers are listed at the back of this 

book for quick reference. 

■ When placing an order for any part, please specify the 

part number. Note that the contents of this book are 

subject to change for improvement without prior notice. 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



~ 

PL ~lfii@ffl-fi ·· · · ··· ··· ··· ... · · · · ·· · · · · · · ·· ·· ·· ·· · · ·· · ·· ·· · ·· 2 

PL ~11:HMnxffil~-f!~ · · ·· · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 

PL00S. PL010 I7'1/ 1) ":/~ (1) ................. .. ..... 4 ~ 5 

PL019 I7'1/l)";/~(2)····································6~7 

PL3A I 7' 1/ 1) ":/ ~ (3) · · · · · · · · · · · ·· · · .. · · · · · · · · · · · · .. · · · · · 8 ~ 9 

I;'/\Jl,"J'····· ·· ································· ·· ···· ··· ·· 10 ~1 1 

71/lt$ZL,~':1.L,-$1· .. ·· ............................. .. 12~ 13 

g{l~ffi~,( ";/=j=•y? ,A.····························· ····· ········14 

• 

TABLE OF CONTENTS 
page 

APPLICATION TABLE FOR PL .. · · · · · · .. · .. · · · · · · · · ........ · 2 

COMPONENT PARTS LIST FOR PL ....... · ............. 3 

PL00S. PL01 0 AIR CYLINDER (1) ..................... 4 ~ 5 

PL019 AIR CYLINDER (2) ................................. 6 ~ 7 

PL3A AIR CYLINDER (3) ........... ...................... 8 ~ 9 

AIR VALVE ...... .... ......... ... ............ .... .......... 10 ~ 11 

FILTER REGULATOR ................................. ... 12 ~ 13 

PART NUMBER INDEX ...... ................................. 14 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



• 

~~~m-• 
Application table for PL/FS600 

FS600 Series 

PL 
005 

FS600/PD1 0 

FS600/PD2 0 

FS600/PD3 

FSS00/PDS 0 

FS600/PO6 0 

FS700 Series 

PL3A 

FS700/PD23 0 

PL 
010 

0 

PL/FS700 
PL/FV200 
PL/FW600 

FV200 Series 

FV200/PD1 

FV200/PD2 

FV200/PD5 

FV200/PD6 

~- Features 
m:tt Hnit flfl:jj~ «l:fl 
Type Driving system Operating system Remarks 

PL00S ~.8:ffi!Jf!I] ~ '1//""~JL, ( ffi,h.ji L.) 
Pneumatic Heel - treadle 

PL010 ~IUJIIJ ~ '1//""~JL, ( ffic1J.ji L.) 
Pneumatic Heel - treadle 

PL019 
~.8:ffi!Jt1ll ~ '1//""~JL, ( ffi,h.ji L.) 
Pneumatic Heel - treadle 

PL3A 
~.8:ffi!Jt1ll ~ '1//""~JL, ( ffi,h.ji L.) 
Pneumatic Heel - treadle 

FW600 Series 

PL 
005 

0 

0 

0 

0 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



• 

~ ~*MPX B:~ li6-J[~ 
Component parts list for PL 

ffll~N 
~In~~ Component parts 

Type I"J7'l 1)':/IJ' (ffl) I"J7/{W:1' (ffl) 7-1' JI,; L,,¥,2 t..,-; ( ffl) 
Air cylinder assy. Air valve assy. Filter regulator assy. 

PLODS 513048-911 531003-910 
511 • 2) Note:1 • 2 

595004-910 

PL010 511002-910 5:t 2) Note:2 5! 1 • 2) Note:1 • 2 
532006-910 5220071 

PL019 511015-910 532006-910 5220071 

PL3A 7A701009101 532006-910 5220071 

)± 1) PL ~tile AT500 ~fHst1"-?,iJJ'8'' 7 ,( 1119 v~ .1 L.--11 ( m Ht~~~9 0 

)i:2) PLODS c KH030 ~inlt1"~1JJ'8', 7-< /119 v~.1 v-11 ( ffl Ht~~~9o 
~- PL010 c KH031 ~,fn~9-?,JJA'8', 7-< /1111 v~.1 v-11 (ffl) ii~~c>1"o 

Note:1) If you use the PL device together with the ATSOO, the filter regulator assembly 
is not needed. 

Note:2) If you use the PL005 together with the KH030, or the PL01 o together with 
the KH031, the filter regulator assembly is not needed. 

l:::'.'•.:,1---?':/(ffl) 
Pitman assy. 

-

-

300511-910 

-

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



·-~ 

~@ 

• 

r< 
................ 

'-~ ~--~ 

-~~'"--
'·· '·~, ·---~ 17 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL005,PL010 PL00S, PL010 
I.7'y IJ °;/~' (1) AIR CYLINDER (1) 

REF.NO. PART NO. $~::B'1li DESCRIPTION QT. 

1 513048-911 Ir~ 1) './// (ffi) AIR CYLINDERASSY. 1 
2 5130330 Ir~I)'.,/// AIR CYLINDER 1 
3 0045180 7'~7\~Jv t-- /M6 X 10 BOLT 2 
4 2042930 Jtz-,~~ WASHER 2 
5 6010330 .:.F JOINT 2 

6 306729A0 -t·Y?Jv KNUCKLE 1 
7 2335120 1) './? (B) LINK 1 
8 0021930 7\~~Jv t-- /CSX 8.5 BOLT 2 
9 2000980 ~~ WASHER 2 
10 2335110 1) './? (A) LINK 1 

11 511002-910 Ir~ 1J './~- <ID AIR CYLINDER ASSY. 1 
12 5110030 Ir~ 1) './!ff AIR CYLINDER 1 
13 6010330 .:.F JOINT 1 
14 3022710 -:15'r•y t-- BRACKET 1 
15 0045100 1'~7\~Jv t-- /M6 X 16 BOLT 2 

16 2042930 J~.::f.~~ WASHER 2 
17 2350400 ~~ WASHER 2 
18 179449-250 -:J'=jJr•y t-- BRACKET 1 
19 0029480 lJZ.::f. 1/ /C7 X 12.5 SCREW 1 
20 3014950 -7-""--fj- SPACER 1 

21 0054260 7\~T'Y t--lC7 NUT 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



-~ 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL019 PL019 
Z"J7y1J ✓~(2) AIR CYLINDER (2) 

REF.NO. PART NO. EB~t:.~ DESCRIPTION QT. 

1 511015-910 IJ7~ 1) /'/ (ffl) AIR CYLINDER ASSY. 1 
2 5110060 IJ7~1J/'/ AIR CYLINDER 1 
3 6010680 m¥ JOINT 1 
4 3004410 /77'Y t-- BRACKET 1 
5 0045000 1'~7\*Jv t-- /MS X 10 BOLT 2 

6 206181A0 'iJ5- COLLAR 1 
7 0050010 1'~*Jv t-- /C7 X 12 BOLT 1 
8 3067290 1-·Y? '" KNUCKLE 1 
9 3004400 ·7'57,y t-- BRACKET 1 
10 0045240 1'~1'*Jv t-- /M4 X 10 BOLT 2 

11 0048210 R~T'Y t--/M4 NUT 2 
12 300511-910 ~•y t--x/ (ID PITMAN ROD ASSY. 1 
13 3067920 m¥ JOINT 1 
14 3005120 ~·Y t--x/ PITMAN ROD 1 
15 3005130 ~•y t--x/ PITMAN ROD 1 

16 002022-40 1'~*Jv t-- /ClO X 9 BOLT 1 
17 2011660 ~~/ PIN 2 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL3A(PD23} 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL3A PL3A 
I.7'~ IJ /~ (3) AIR CYLINDER (3) 

REF.NO. PART NO. llMM~,f1li DESCRIPTION QT. 

1 7A701009101 I/7~ 1) /~ (ffl) AIR CYLINDER ASSY. 1 
2 7A701100001 IJ7~1J'_,/~ AIR CYLINDER 1 
3 0071130 RfiJT'Y t-- /MlO NUT 1 
4 6A025300001 "'J'=j']-•y t,- BRACKET 1 
5 004510-HU0 1'flJ1xiftJv t-- /M6 X 16 BOLT 2 

6 2020450 Jt=t-.~~ WASHER 2 
7 6A025400000 "J'=j'J-•y t-- BRACKET 1 
8 0029480 J¥;j.. 1/ /C7 X 12.5 SCREW 1 
9 0054260 RfiJ T 'Y t-- /(7 NUT 1 
10 3014950 :A~--fj- SPACER 1 

11 6010680 m-¥ JOINT 1 
12 6000130 :f- ::i - 7' I <p 6 X 1300 TUBE 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



. 15 

PL010 (PD3) 
PL019 (FW600) 
PL3A (PD23) 

PL005(PD1 I PD2, PD5, PD6) 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



I.7 /(Jl,7' AIR VALVE 

REF.NO. PART NO. w~~~ DESCRIPTION QT. 

1 532006-910 :r.r, {1v7' <W AIR VALBE ASSY. 1 
2 5310010 I7J{Jv:7'!3P AIRVALBE 1 
3 2017590 ~1i}: WASHER 2 
4 6010020 m-¥ JOINT 2 
5 600014A0 =f- ::i. - 7' / cp 6 X 1200 TUBE 2 

6 6010430 A 1J-7' SLEEVE 2 
7 3067310 7'5'r•y r BRACKET 1 
8 3004680 r?=f-::i.:r.-9- ACTUATOR 1 
9 3004690 Ar •y/~ STOPPER 1 
10 0043200 1'~~Jv r /M6 X 10 BOLT 3 

11 3067330 i:: 'Y r ":;? / □ •.:, t-:· PITMAN ROD 2 
12 3039910 ~-,v~31':,tr JOINT 2 
13 0048060 1'~-t•.:, r /M6 NUT 2 
14 2042930 /{*~1i}: WASHER 2 
15 531003-910 :r. 7 I {J v 7' (ffl) AIR VALVE ASSY. 1 

16 5320010 I7/{Jv7'/4P AIR VALVE 1 
17 2017590 ~1i}: WASHER 3 
18 6010020 m-¥ JOINT 3 
19 6000150 =f-::i.-7'/ cp 6 X 830 TUBE 1 
20 6010430 A IJ-7' SLEEVE 3 

21 6000320 =f- ::i. - 7' / cp 6 X 500 TUBE 2 
22 3003430 7'5'r•.:, r BRACKET 1 
23 0045030 7\~~*lv r /M6 X 20 BOLT 2 
24 2011410 A/"{-ij- SPACER 2 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL010 (PD3) 
PL019 (FW600) 
PL3A (PD23) 

PL005 (PD1, PD2, PD5, PD6) 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



7-" ,1,~ v=I! .:z. v-~ FILTER REGULATOR 

REF.NO. PART NO. tlfi~~fti DESCRIPTION QT. 

1 5220071 7 4 1v1Z 1.,,~ :i. v-1l (ID FILTER REGULATOR ASSY. 1 
2 5220320 7 4 1v1Z v~ :i. v-1l FILTER REGULATOR 1 
3 6010490 1fl-¥ JOINT 1 
4 6080020 '7-1'-\7-Jt/' i-:· HOSE CLAMP 1 
5 6010530 1fl-¥ JOINT 1 

6 3005900 -7'517",y 1-- BRACKET 1 
7 0049100 ~~1//5.1 SCREW 2 
8 0043040 R~;:ftJv 1-- /M6 X 16 BOLT 2 
9 2100610 ~~ WASHER 2 
10 0048060 7\~T'Y 1--1 M 6 NUT 2 

11 595004-910 741v1Z v=t!':i.1.,,-9 (ID FILTER REGULATOR ASSY. 1 
12 5220060 7 4 1v1Z 1.,,~ :i. v-1l FILTER REGULATOR 1 
13 0043020 R~;:ftJv 1-- /MS X 10 BOLT 2 
14 2045850 ~~ WASHER 2 
15 6010290 DM 1fl-¥ /6H-1/4 JOINT 1 

16 6010490 ill-¥ JOINT 1 
17 6080020 '7 -1' -\7-/ t;:_,, i-:· HOSE CLAMP 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



4/T'Y?:J... INDEX 
PART NO. PAGE REF.NO. PART NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO PAGE REF.NO. 
002022-40 7 16 7A701100001 9 2 
0021930 5 8 
00294SO 5 19 
00294SO 9 8 
0043020 13 13 
0043040 13 8 
0043200 11 10 
0045000 7 5 
0045030 11 23 
0045100 5 15 

004510-HU0 9 5 
0045180 5 3 
0045240 7 10 
0046060 11 13 
0046060 13 10 
0048210 7 11 
0049100 13 7 
0050010 7 7 
0054280 5 21 
0054280 9 9 

0071130 9 3 
179449-250 5 18 
2000980 5 9 
2011410 11 24 
2011680 7 17 
2017590 11 3 
2017590 11 17 
2020450 9 6 
2042930 5 4 
2042930 5 16 

2042930 11 14 
2045850 13 14 
206181A0 7 6 
2100610 13 9 
2335110 5 10 
2335120 5 7 
2350400 5 17 
3003430 11 22 
3004400 7 9 
3004410 7 4 

3004680 11 8 
3004690 11 9 
300511-910 7 12 
3005120 7 14 
3005130 7 15 
3005900 13 6 
3014950 5 20 
3014950 9 10 
3022710 5 14 
3039910 11 12 

3067290 7 8 
306729A0 5 6 
3067310 11 7 
3067330 11 11 
3067920 7 13 
511002-910 5 11 
5110030 5 12 
5110060 7 2 
511015-910 7 1 
5130330 5 2 

513048-911 5 1 
5220060 13 12 
5220071 13 1 
5220320 13 2 
5310010 11 2 
531003-910 11 15 
5320010 11 16 
532006-910 11 1 
595004-910 13 11 
6000130 9 12 

600014AO 11 5 
6000150 11 19 
8000320 11 21 
6010020 11 4 
6010020 11 18 
6010290 13 15 
6010330 5 5 
6010330 5 13 
6010430 11 6 
6010430 11 20 

6010490 13 3 
6010490 13 16 
6010530 13 5 
6010680 7 3 
6010680 9 11 
6080020 13 4 
6080020 13 17 
6A025300001 9 4 
6A025400000 9 7 
7A701009101 9 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



~1.l'!tAS~:,&Jlait•tt 
*=It ,= 553-0002 *~rfJffl~l~:ilmi 5-7-2 TEL (06)6458-4739 

FAX (06)6454-8785 

PEGASUS SEWING MACHINE MFG. CO., LTD. 
5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan. Phone :(06)6458-4739 

Telefax: (06)6454-8785 

Cat. No. 95960 & May 2007 
© 1989 PEGASUS SEWING MACHINE MFG. CO., LTD. 

'C.0)1{-'YiJ? □ 1'lt:laat~nn'\-l>ijg3i;t, ~JilO)tcM~~~ < ft9"-l>'C. c.b'"®•J *9o 

The description in this PARTS CATALOG is subject to change without prior notice. 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



Presser Foot Lifter 
¥Jt I mitl~rn: 

Machine models 
FS700, FV200, FW600 Series 

Parts Catalog 

~ PEGASUS, 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



■.: O)J ~-•Y:t.J-$1 □ 1'1;!:, 2007 1:f: 5 F.!~iM=i O) PL ~lf!O) 
t!il~8!ldb~ ;~O)~ni:l'Nli~ L ZL' ll:: 9 . 

■ 4 ~ 13 Jei ,L,cl:8Bdb~t.'U/ll~IJ(Ll&~ L, 1-i:Jeib"SBdbO)~Wl 
181, 6 Jeib'l ~-'Y 1J .7..HL1J:-:> ZL'll::9. ll::L 8Bdb~ 
M181,L{-;j~ tl Z L '~ffi-l§-t;l:, I ~-•y 1) :::Z t-0) REF.NO. (~ 

\l.!Hi-l§-) ~;f-L, Z L' £9. 

■~*'L\cl:8fldbffi-l§-,( :,,r•:.i ? .7..~ ~2m\\L, SBdbffi-l§-tnt 
~, f-0)18JM • ~fl!it: c' tJ,g~,Lsl~tl:l-tt£ 9 . 

■8!ldb ~1ftlJ;:±3(l, 't.:.tc < llij(;l:, SBdbffi-l§-~B,Ej;f- l, l < tc~ 
L'. 1J:c6, i:O)/ ~- •Y:t.J -$! o~7'0)82lf!jljljl;j:~~,LJ: 1) , 

~~t:< •~~ tl~i:tfi~~ll::90)~ ~5~~~~ 

7iJ< ( tc~L' 0 

t~Hn~~fl (Models inserted) 
PL/FS700, FV200, FW600 Series 

PL005 

PL010 

PL019 

PL3A 

INTRODUCTION 
■ This parts catalog covers the PL device which are 

manufactured in May, 2007. 

■ The components are shown on pages 4 - 13. The 

illustrations are on left pages and the part numbers on 

right pages. The illustrated part and its part number are 

assigned the same reference number. 

■ The index of part numbers are listed at the back of this 

book for quick reference. 

■ When placing an order for any part, please specify the 

part number. Note that the contents of this book are 

subject to change for improvement without prior notice. 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



11[ 

PL ~flii@iffl-~ · · · · · ·· · · · · ·· · ··· · · .. · ·· · ··· .. · · ·· .. · ··· ·· · · · · · · 2 

PL ~ltitltl~l'lll~-~~ · · ·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 

PL005, PL010 .I;71/ 1J'/'/(1) ························4~ 5 

PL019 .I;71/ 1J '/1/ (2)······· ········ ········ ············· 6 ~ 7 

PL3A .I;71/ 1J '/1/ (3) ···································· 8 ~ 9 

I? /\}l/1°· ·················· ·············· ········ ·········· 10 ~ 11 

7-f/l,-$ZL,~' .1L,--$Z .. ···· · ··· ·· ······ ···· ····· ·· ··· ·· ·· 12 ~ 13 

gB~ifi"5,( '/T'Y? ;;z ...............••. .... .................... 14 

• 

TABLE OF CONTENTS 
page 

APPLICATION TABLE FOR PL · · · · · · · · · · · · · · · · · · .. ·•· · · · · · · · 2 

COMPONENT PARTS LIST FOR PL ·· ·· ·· .. .. · ·· · ·· · .... 3 

PLODS, PL010 AIR CYLINDER (1) · · ·· · ·· ·· · · · ·· ·· · ·· ·· 4 ~ 5 

PL019 AIR CYLINDER (2) ······· ···· ···· · ······ ··· ········ 6 ~ 7 

PL3A AIR CYLINDER (3) · ·· · ·· · ·· ·· ·· ······ ·· · · ·· · ··· ·· ·· 8 ~ 9 

AIR VALVE ············· ····· ······· ···· ·· ·· · ······ ········ 10 ~ 11 

FILTER REGULATOR ········· ········· · ················· 12 ~ 13 

PART NUMBER INDEX ··· ······· ····· ·········· •· ·········· ··14 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



• 

~ii:~J:F.J-J[ 
Application table for PL/FS600 

FS600 Series 

PL 
005 

FS600/PD1 0 

FS600/PD2 0 

FS600/PD3 

FS600/PD5 0 

FS600/PO6 0 

FS700 Series 

PL3A 

FS700/PO23 0 

PL 
010 

0 

PL/FS700 
PL/FV200 
PL/FW600 

FV200 Series 

FV200/PD1 

FV200/PD2 

FV200/PD5 

FV200/PD6 

~M Features 

mit Rmt fif'l=n~ @:'it 
Type Driving system Operating system Remarks 

PL005 ~lUJffill ~ '1//-"\~JL, ( fflhii L, ) 
Pneumatlc Heel - treadle 

PL010 ~EEffi!Jffill ~ '1//-"\~JL, ( fflhii L, ) 
Pneumatlc Heel - treadle 

PL019 
~EE$1Jffi!l ~ '1//-"\~JL, ( i&#ii L,) 
Pneumatic Heel - treadle 

PL3A ~EE$1Jtffll ~ 'l✓-"'1i'JL,( fflhii L,) 
Pneumatic Heel - treadle 

FW600 Series 

PL 
005 

0 

0 

0 

0 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



• 

~~*Mf-ixff~~-ji~ 
Component parts list for PL 

ffl~S&=li 
~Bit Component parts 

Type I7~ 1)':/'F ($ft) I7l~W7° ( ffl) 7-f J111l v~3. v-1' ( ffl) 
Air cylinder assy. Air valve assy. Filter regulator assy. 

PLOOS 513048-911 531003-910 )± 1 • 2) Note:1 • 2 
595004-910 

PLD1D 511002-910 
)±2) Note:2 )± 1 • 2) Note:1 • 2 
532006-910 5220071 

PLD19 511015-910 532006-910 5220071 

PL3A 7A701009101 532006-910 5220071 

5i 1) PL ~ffllc ATSDD 1i-f#gSt9 ."QflJ'i~l\ 7-< J v~ v=\! .1 1.,,-~ ( ffl) ~t~~~9 o 
)! 2) PLODS c KH0301i-f#mt9"."Q~€i .. 7-< Jv~ v=\!.1 t.,,-~ ( ffl) ~tif:~~9o 

~ .. PL010 c KHD311i'f#mt9"."Q~€i .. 7-< Jv~ v=\!.1 t.,,-~ (ffi) ~t:f:~~9o 

Note: 1) If you use the PL device together with the ATSOO, the filter regulator assembly 

is not needed. 
Note:2) If you use the PLODS together with the KHD3D, or the PL010 together with 

the KH031, the filter regulator assembly is not needed. 

~•.:,1--'<'':/(ffl) 
Pitman assy. 

-

-

300511-910 

-

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL010 ~~~-1 v) 

~able top) 

··~ 

~ ~ 

• 

............. 

~~ 
"~::~:~'-..._ ~--" ·', 

'-.. --·~, 
', '--& 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL005,PL010 PL005, PL010 
I.J7y IJ /~' (1) AIR CYLINDER (1) 

REF.NO. PART NO. $~~~ DESCRIPTION QT. 

1 513048-911 I71/ 1J /'// (II) AIR CYLINDER ASSY. 1 
2 5130330 I71/ 1)/'// AIR CYLINDER 1 
3 0045180 1'1fj1x~Jt,, 1-- /M6 X 1 o BOLT 2 
4 2042930 J{;z..~~ WASHER 2 
5 6010330 !ti-¥ JOINT 2 

6 306729A0 T'Y?Jl,, KNUCKLE 1 
7 2335120 IJ /'? (B) LINK 1 
8 0021930 1'1fj ~JI,, 1-- /CS X 8.5 BOLT 2 
9 2000980 ~~ WASHER 2 
10 2335110 IJ /'? (A) LINK 1 

11 511002-910 I71/ 1) /'// (II) AIR CYLINDER ASSY. 1 
12 5110030 I71/ 1)/'// AIR CYLINDER 1 
13 6010330 If-¥ JOINT 1 
14 3022710 -:15'r•y 1-- BRACKET 1 
15 0045100 1'1fj?x~Jt,, I-- /M6 X 16 BOLT 2 

16 2042930 J{;z..~~ WASHER 2 
17 2350400 ~~ WASHER 2 
18 179449-250 -:15'r•y 1-- BRACKET 1 
19 0029480 lf!;z.. 1/ /C7 X 12.5 SCREW 1 
20 3014950 A""--tj- SPACER 1 

21 0054260 7'1fj j- 'Y t,. /(7 NUT 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL019 (FW600) 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL019 PL019 
I.)'y IJ'';/~ (2) AIR CYLINDER (2) 

REF.NO. PART NO. $~~flli DESCRIPTION QT. 

1 511015-910 · I?:/ 1) ✓~- (ID AIR CYLINDER ASSY. 1 
2 5110060 Ij7:,1I) -;,;~' AIR CYLINDER 1 
3 6010680 ~-¥ JOINT 1 
4 3004410 7·51;-,y ~ BRACKET 1 
5 0045000 1'~7x~Jv ~ /MS X 10 BOLT 2 

6 206181A0 iJ5- COLLAR 1 
7 0050010 1'~~Jv ~ /C7 X 12 BOLT 1 
8 3067290 T'Y?Jv KNUCKLE 1 
9 3004400 7'5';-•y ~ BRACKET 1 
10 0045240 1'~7x~Jv ~ /M4 X 10 BOLT 2 

11 0048210 :R~T'Y ~ /M4 NUT 2 
12 300511-910 l::'•y ~x";/ (ffl) PITMAN ROD ASSY. 1 
13 3067920 ti-¥ JOINT 1 
14 3005120 l::'•.:,, ~x";/ PITMAN ROD 1 
15 3005130 l::'•y ~x";/ PITMAN ROD 1 

16 002022-40 :R~~Jv ~ /(10 X 9 BOLT 1 
17 2011660 !t~l::'/ PIN 2 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL3A PL3A 
.r.ry 1J :,,~ (3) AIR CYLINDER (3) 

REF.NO. PART NO. 813~~~ DESCRIPTION QT. 

1 7A701009101 I/71/ 1)/~ (fl) AIR CYLINDER ASSY. 1 
2 7A701100001 IJ71/IJ/~ AIR CYLINDER 1 
3 0071130 1'flA-J- 'Y t- /MlO NUT 1 
4 6A025300001 -:f=j'J"•y t- BRACKET 1 
5 004510-HU0 1'tlA1x~Jv t- /M6 X 16 BOLT 2 

6 2020450 /{*~ii WASHER 2 
7 6A025400000 -;J' 7 'T 'Y 1-- BRACKET 1 
8 0029480 ~*1/ IC7 X 12.5 SCREW 1 
9 0054260 RflA-J- 'Y 1-- /(7 NUT 1 
10 3014950 A~-if SPACER 1 

11 6010680 ftl=j: JOINT 1 
12 6000130 :J- ::i. - -;J' I <p 6 X 1300 TUBE 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL010 (PD3) 
PL019 (FW600) 
PL3A (PD23) 

PL005(PD1 I PD2, PD5, PD6) 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



r.r1t1111· AIR VALVE 

REF.NO. PART NO. f!U~~flli DESCRIPTION QT. 

1 532006-910 Ir ,,11,7· <ffl> AIR VALBE ASSY. 1 
2 5310010 Ir I \}v7' /3P AIRVALBE 1 
3 2017590 ~~ WASHER 2 
4 6010020 m=1: JOINT 2 
5 600014A0 =f 1 - 7' I <p 6 X 1200 TUBE 2 

6 6010430 A 1)-7' SLEEVE 2 
7 . 3067310 7'5'r•y t-- BRACKET 1 
8 3004680 r?=f:i.I-~ ACTUATOR 1 
9 3004690 A t,-•y/~ STOPPER 1 
10 0043200 1'~~Jv t-- /M6 X 10 BOLT 3 

11 3067330 ~•y 1--x)l □ •Y ~· PITMAN ROD 2 
12 3039910 ~-Jl,~3,()11-- JOINT 2 
13 0048060 1'~T •y t-- /M6 NUT 2 
14 2042930 ''*~~ WASHER 2 
15 531003-910 Ir, ,11,,7· <ffl> AIR VALVE ASSY. 1 

16 5320010 Ir ,,11,7· /4P AIR VALVE 1 
17 2017590 ~~ WASHER 3 
18 6010020 m=1: JOINT 3 
19 6000150 =f 1 - 7' I <p 6 X 830 TUBE 1 
20 6010430 A 1)-7' SLEEVE 3 

21 6000320 =f 1 - 7' I <p 6 X 500 TUBE 2 
22 3003430 7'5'r•Y 1-- BRACKET 1 
23 0045030 1'~7\~Jv I-- /M6 X 20 BOLT 2 
24 2011410 A-"\--tj- SPACER 2 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



PL010 {PD3) 
PL019 {FW600) 
PL3A {PD23) 

PL005 {PD1 PD2 ' 'PD5, PD6) 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



7-'( JI,~ L,:\!3. (..,-~ FILTER REGULATOR 

REF.NO. PART NO. Bl3dli:&~ DESCRIPTION QT. 

1 5220071 7,r Jv1l v~.:z. v-1l (ID FILTER REGULATOR ASSY. 1 
2 5220320 7,r Jv1l v~.:z. v-1l FILTER REGULATOR 1 
3 6010490 kl¥ JOINT 1 
4 6080020 ?-{-\7-J\)' ~- HOSE CLAMP 1 
5 6010530 kl¥ JOINT 1 

6 3005900 ""J'77•y 1-- BRACKET 1 
7 0049100 tt,*~~/5.1 SCREW 2 
8 0043040 1'1fit;j{Jv 1-- /M6 X 16 BOLT 2 
9 2100610 ~~ WASHER 2 
10 0048060 1'~-t•y 1-- IM 6 NUT 2 

11 595004-910 7 -1 Jv1l v~.:z. v-1l (ffl) FILTER REGULATOR ASSY. 1 
12 5220060 7,r Jv1l v~.:z.v-1l FILTER REGULATOR 1 
13 0043020 1'~;j{Jv I-- /MS X 10 BOLT 2 
14 2045850 ~~ WASHER 2 
15 6010290 OM kl¥ /6H-1 /4 JOINT 1 

16 6010490 kl¥ JOINT 1 
17 6080020 ?-{-\7-J\)' ~- HOSE CLAMP 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



-{ '/=j-',y? A INDEX 

PART NO. PAGE REF.NO PARTNO. PAGE REF.NO PART.NO. PAGE REF.NO. PART.NO PAGE REF.NO. PART.NO PAGE REF.NO 

002022-40 7 16 7A701100001 9 2 
0021930 5 8 
0029480 5 19 
0029480 9 8 
0043020 13 13 
0043040 13 8 
0043200 11 10 
0045000 7 5 
0045030 11 23 
0045100 5 15 

004510-HU0 9 5 
0045180 5 3 
0045240 7 10 
0048060 11 13 
0048060 13 10 
0048210 7 11 
0049100 13 7 
0050010 7 7 
0054280 5 21 
0054260 9 9 

0071130 9 3 
179449-250 5 18 
2000980 5 9 
2011410 11 24 
2011660 7 17 
2017590 11 3 
2017590 11 17 
2020450 9 6 
2042930 5 4 
2042930 5 16 

2042930 11 14 
2045850 13 14 
206181AO 7 6 
2100610 13 9 
2335110 5 10 
2335120 5 7 
2350400 5 17 
3003430 11 22 
3004400 7 9 
3004410 7 4 

3004680 11 6 
3004690 11 9 
300511-910 7 12 
3005120 7 14 
3005130 7 15 
3005900 13 6 
3014950 5 20 
3014950 9 10 
3022710 5 14 
3039910 11 12 

3067290 7 8 
306729A0 5 6 
3067310 11 7 
3067330 11 11 
3067920 7 13 
511002-910 5 11 
5110030 5 12 
5110060 7 2 
511015-910 7 1 
5130330 5 2 

513048-911 5 1 
5220060 13 12 
5220071 13 1 
5220320 13 2 
5310010 11 2 
531003-910 11 15 
5320010 11 16 
532006-910 11 1 
595004-910 13 11 
6000130 9 12 

600014AO 11 5 
6000150 11 19 
6000320 11 21 
6010020 11 4 
6010020 11 18 
6010290 13 15 
6010330 5 5 
6010330 5 13 
8010430 11 6 
6010430 11 20 

6010490 13 3 
6010490 13 16 
6010530 13 5 
6010680 7 3 
6010680 9 11 
6080020 13 4 
6080020 13 17 
6A025300001 9 4 
6A025400000 9 7 
7A701009101 9 1 

• From the library of Superior Sewing Machine & Supply LLC • www.supsew.com



*i± =r 553-0002 *iJ&rfilUl1&1\t5ffl 5-7-2 TEL (06)6458-4739 
FAX (06)6454-8785 

PEGASUS SEWING MACHINE MFG. CO., LTD. 
5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan. Phone :(06)6458-4739 

Telefax: (06)6454-8785 

Cat. No. 95960 & May 2007 
© 1989 PEGASUS SEWING MACHINE MFG. CO., LTD. 

L.(J)J(-'YtJlj □ ~,~~cltc!nll.'~~3ia: ... ~Ji(J)t.:dfJ~~t.i: < ~l!°t~L. C:.'IJ''U:,•J *"to 

The description in this PARTS CATALOG is subject to change without prior notice. 

From the library of Superior Sewing Machine & Supply LLC • www.supsew.com




